
WASTEWATER MASTER 
PL AN UPDATE
C I T Y  O F  H O L LY W O O D  |  P R O J E C T  N O .  2 0 -1 3 3 5

F I R M  N A M E  &  A D D R E S S
Black & Veatch Corporation
3111 N. University Drive, Suite 700
Coral Springs, FL 33065

S TAT E M E N T  O F  Q U A L I F I C AT I O N S  F O R

J u n e  1 6 ,  2 0 2 0

C O N TA C T  P E R S O N
Rafael Frias, PE 
(754) 229-3049  
FriasRE@bv.com



 TABLE OF CONTENTS 

CATEGORY CRITERIA RESPONSE 
LOCATION (S)

1.	 Expertise of Designated Staff  
(25 pts)

Experience related to the type of work page 61

Designated staff & employment status page 1

2.	 Previous Performance on Related 
Projects (30 pts) Relevant project experience of staff page 5 

Appendix A: Resumes
[...]
security markets worldwide.

Company Operations; Kansas

Chief Operating Officer. Acting as Chief Operating Officer during the 
transition period before officially assuming the responsibilities of Chief 
Executive Officer November 26, 2013.

Executive Director - Global Expanded Scope Business; Kansas

Executive Director - Global Engineering, Procurement, and Construction 
(EPC). Responsible for global expanded scope business on a P&L basis, 
including business development, proposals, contracts, and project execution 
for generation, transmission and distribution (T&D), and oil and gas clients / 
projects.

OFFICE LOCATION
Overland Park, KS

EDUCATION
Bachelor of Science, Electrical 
Engineering, University of 
Missouri, 1979

YEARS EXPERIENCE
42

PROFESSIONAL 
REGISTRATION
PE - FL, MO

Steve Edwards, PE
C H A I R M A N  &  C E O

  BLACK & VEATCH 5

Submittal Questionnaire Attachments



Member of Executive Committee, Region Executive 
- Americas; Kansas

 Executive Vice President. Responsible for Americas 
region on a P&L basis, including business development, 
proposals, contracts, and project execution for 
generation, T&D, consulting, and Gas, Oil & Chemicals 
(GOC) clients / projects.

Director and Region Executive - Americas; Kansas

Senior Vice President. Responsible for Americas 
region on a P&L basis, including business development, 
proposals, contracts, and project execution for 
generation, T&D, consulting, and GOC clients / projects.

Various Projects; Energy Engineering & 
Procurement (E&P) Business; Kansas

Senior Vice President. Responsible for direction of all 
engineering and procurement activities for Energy E&P 
business.

Project Management; Kansas

Senior Vice President Manager of Projects. Responsible 
for project oversight; project implementation / 
standardization issues; coordination of project controls, 
estimating, and procurement procedures for projects; 
and management of the ASSIST team.

Tenaska; Frontier; Texas

Partner. Responsible partner/project manager for EPC 
800 MW  3-on-1 “F” combined cycle project.

Tenaska; Gateway; Texas

Joint Venture (JV) Management Committee. 
Responsible for oversight on an EPC 800 MW 3-on-1 “F” 
combined cycle project.

Energy Initiatives; Mid-Georgia; Georgia

Project Executive - Black & Veatch. Responsible 
for overall EPC project coordination for a 300 MW 
cogeneration project.

Nippon Steel; 145 MW Coal Fired Development 
Project; Japan

Project Manager. Responsible for supervising design 
and general project coordination for a 145 MW coal fired 
development project.

Tenaska; Frederickson; Washington

Engineering Manager. Responsible for supervising 
engineering design and general EPC project coordination 
for a 250 MW combined cycle project.

Bangladesh Power Development Board (BPDB); 
Sylhet; Sylhet, Bangladesh

Engineering Manager. Responsible for supervising 
engineering design and general EPC project coordination 
for a 100 MW combined cycle project.

Kissimmee Utility Authority (KUA); Cane Island; 
Florida

Engineering Manager. Responsible for supervising 
engineering design and general project coordination for a 
120 MW combined cycle project.

KUA; Cane Island; Florida

Engineering Manager. Responsible for supervising 
engineering design and general project coordination for a 
40 MW simple cycle project.

Applied Energy Services (AES); Cedar Bay; Florida

Project Engineer - Control and Electrical. Responsible 
for supervising electrical and control related design for a 
285 MW fluidized bed boiler cogeneration plant.

Sarawak Electricity Supply Corporation (SESCO); 
Bintulu; Malaysia

Project Engineer - Control. Responsible for control 
design of the 3 x 35 MW simple cycle generating plant.

CITY OF HOLLYWOOD | WASTEWATER MASTER PLAN UPDATE6

Submittal Questionnaire Attachments



Wallis-Lage is an active leader and a frequent speaker at many industry 
forums and events. She serves on several committees for various water 
industry associations. She is currently on the Board of Directors for the 
WateReuse Association. Additionally, Wallis-Lage has authored more than 50 
papers, 20 technical articles and 10 textbook chapters. She served as editor 
of the Fifth Edition update of the Handbook of Chlorination and Alternative 
Disinfectants book. 

Wallis-Lage has also been a moderator, facilitator and speaker at many global 
Black & Veatch roundtable events developed to confront the world’s most 
vexing water industry issues, including Overcoming Barriers to Water Reuse 
and Dealing with Economic Pressures in the Water Industry.

Her leadership has earned her recognition in the industry and business 
communities. In October 2006, she received the Professional Engineering 
Award from Kansas State University in 2006. In the same year she was also 
honored with the WEF George Bradley Gascoigne Medal for Research in 
Wastewater Treatment Plant Operational Improvements. In September 2009, 
Wallis-Lage was honored as a recipient of the Top 100 Under 50 DIVERSE 
EMERGING LEADERS Award from DiversityMBA Magazine. In 2013, Wallis-
Lage received the Pearl Award from the central region Girl Scouts of America 
for STEM leadership.

Wallis-Lage is also an active supporter of educational initiatives. She has 
served on the Civil Engineering Advisory Council for Kansas State University 
and has been an invited speaker to both the KSU and University of Missouri 
Schools of Engineering. She is currently on the Board of Directors for the 
WateReuse Association and she serves on the Engineering Advisory Council 
for Kansas State University which provides input to all engineering disciplines. 
In 2013, Wallis-Lage received the Pearl Award from the central region Girl 
Scouts of America for STEM leadership and she was named the Alumnae 
Fellow for the College of Engineering at Kansas State University. An invited 
speaker on careers in engineering to local grade and high schools, Wallis-
Lage was quoted in the book 21 Things Every Future Engineer Should Know, A 
Practical Guide for Students and Parents.

Wallis Lage earned a bachelor’s degree in civil engineering from Kansas State 
University in 1985, and she holds a master’s degree in environmental health 
engineering from the University of Kansas from 1990.

OFFICE LOCATION
Kansas City, MO

EDUCATION
MS, Envir Health, Univ Kansas, 
1990
BS, Civil Engineering, Kansas St 
Univ Manhattan, 1985

YEARS EXPERIENCE
33

PROFESSIONAL 
REGISTRATION
PE - KS

Cindy L. Wallis-Lage, PE
P R E S I D E N T  -  W AT E R

  BLACK & VEATCH 7

Submittal Questionnaire Attachments



Orange County Sanitation District; Secondary 
Treatment Expansion and Upgrade; Fountain Valley, 
California

Task Leader. TM2, Facility Operation and Maintenance. 
As part of this task, a plant wide process model was 
developed to size the new 80 mgd activated sludge 
basins and final clarifiers. The model included all of the 
liquid and solids processing facilities to develop sludge 
quantities to account for the impact of the thickening 
and dewatering sidestreams on the new basins as 
well as assess a variety of operating conditions. The 
new activated sludge basins are designed to provide 
OCSD with the following operating flexibility: complete 
nitrification or BOD removal only. 

Public Utilities Board; 16 mgd MBR Changi Water 
Reclamation Plant; Singapore

Process Specialist. PUB selected Black & Veatch to study 
and design the conversion of a portion of the plant which 
treats 106 mgd to incorporate a 16 mgd MBR within 
the basin to increase the plant capacity and improve 
water quality. Two individual basins will be converted to 
MBR. The MBR plant will be designed to use a biological 
nitrogen reduction activated sludge process with 
membranes for solids separation.

City of Flagstaff; 6 MGD Wildcat Hill Water 
Reclamation Plant Process Upgrade; Flagstaff, 
Arizona

Process Engineer - Black & Veatch. Design/Bid/Build 
project to upgrade an existing 6 mgd trickling filter 
facility to incorporate biological nitrogen removal. 
Provided process design to upgrade existing 6 mgd 
trickling filter facility to incorporate biological nitrogen 
removal. An initial evaluation considered five upgrade 
alternatives. The alternatives included second stage 
trickling filters with denitrification filters, second stage 
activated sludge with denitrification filters, conventional 
MLE process with disk filters, IFAS with denitrification 
filters, and an MBR. The final selection was a MLE 
configuration with IFAS followed by disk filters. 

Irvine Water Ranch District; Michelson Water 
Reclamation Plant Solids Facility; Irvine, California

Process Specialist. Evaluation and design of various 
processes for a greenfield solids treatment facility at 
the Michelson Water Reclamation Play to treat solids 
from 33 mgd reuse plant which has PC and MBR. 
Processes include centrifuge thickening, acid – gas 
anaerobic digestion using egg-shaped digesters for the 
gas digesters, centrifuge dewatering, heat drying and 
sidestream treatment. An in-depth study and testing 
of WAS disintegration technology was conducted to 
identify the potential for increased WAS destruction/
gas production as well as to serve as a carbon source for 
liquid stream denitrification. Space allocated for future 
WAS disintegration. Various sidestream processes such 
as Demon, Sharon, conventional nitritation, and SBR 
nitritation were also evaluated. An SBR will be used. FOG 
addition to enhance gas production will also be included.

Melbourne Water; Eastern Treatment Plant (ETP) 
Tertiary Upgrade Project; Melbourne, Australia

Process Consultant. Black & Veatch is providing process, 
preliminary design, cost-estimation and construction 
expertise for Phase 1 of this project. In Phase 1, a complex 
pilot program evaluated various tertiary and advanced 
treatment technologies in various configurations 
to assess the optimum treatment train to meet the 
treatment goals. Treatment goals based meeting “fit for 
purpose” reuse quality water included reducing color, 
odor, turbidity, ammonia, viruses, bacteria and protozoa. 
The upgrade will be completed in two phases and is 
expected to be completed in 2012. In addition to the 
provision of design services, B&V also prepared various 
materials to support Melbourne Water’s negotiations 
with its stakeholders, and assist Melbourne Water with 
the preparation of material supporting its business 
case based on a preferred final project scope. B&V is 
also working with the Victoria Department of Health to 
establish the final regulatory requirements.

 

CITY OF HOLLYWOOD | WASTEWATER MASTER PLAN UPDATE8

Submittal Questionnaire Attachments



Brent is Senior Vice President and Managing Director of the East Region 
and is located in the Charlotte office. He has extensive experience serving 
as project manager, project engineer, and resident engineer for the design 
and construction of both water and wastewater treatment plant and pipeline 
projects.

Winston-Salem/Forsyth County Utility Commission | R.A. Thomas 
Water Treatment Plant; Winston-Salem, NC  

Principal-in-Charge. Designed new 18 mgd water treatment plant to replace 
the existing plant. Design includes new operation building, basin and filter 
complex (rapid mix, flocculation, sedimentation, and filtration), wash water 
and residuals facilities (equalization basin, clarifier, residuals pumping station 
improvements, and residuals storage lagoons improvements), finished water 
pumping station, wash water supply tank, and finished water reservoirs.

Charlotte-Mecklenburg Utilities | Water Distribution System Master 
Plan; Charlotte, NC

Principal-in-Charge. Study services to complete a comprehensive 
water distribution system Master Plan for the Charlotte-Mecklenburg 
Utilities distribution system. Project includes water demand projections, 
establishment of system performance and level of service criteria based 
on regulatory and industry standards, installation of flow monitoring at all 
system pumping station, extensive field testing (insitu pump testing, c-factor 
testing, hydrant flow testing and system demand testing), hydraulic model 
development and calibration of an existing InfoWater model and development 
of a detailed capital improvements program for three planning periods 
spanning 25 years.

Charlotte Water | Water Distribution System Master Plan Update; 
Charlotte, NC 

Project Director. Study services to complete a comprehensive water 
distribution system Master Plan update for the Charlotte Water distribution 
system. Project includes water demand projections, establishment of 
system performance and level of service criteria based on regulatory and 
industry standards, extensive field testing (In-situ pump testing, c-factor 
testing, hydrant flow testing and system demand testing), hydraulic model 
development and calibration of an existing InfoWater model. 

OFFICE LOCATION
Charlotte, NC

EDUCATION
MS, Civil Engineering, University 
of Missouri-Columbia, 1987 
BS, Civil Engineering, Bradley 
University, 1980

YEARS EXPERIENCE
40

PROFESSIONAL 
REGISTRATION
PE - NC
PE – TN
PE – NY
PE - MO
PE - VA

Brent Reuss, PE
V I C E  P R E S I D E N T

  BLACK & VEATCH 9

Submittal Questionnaire Attachments



Bedford Regional Water Authority | Smith Mountain 
Lake Water Treatment Plant and Forest to Lakes 
Pipeline; Bedford County, VA

Project Director. This Progressive Design-Build project 
provides engineering and construction services for a 4 
MGD WTP and pipelines.  Major components include: 
raw water intake and pump station; water treatment 
plant utilizing low-pressure ultra-filtration first and 
second stage membranes; UV disinfection of second 
stage permeate; GAC contactors; twenty-six miles of 
pipelines; new electrical equipment; and instrumentation 
and controls.  

JEA | Main Street WTP Ozone Implementation; 
Jacksonville, FL 

Project Director. This water plant modification project 
was constructed under a design-build delivery system. 
Responsible for the study, design, bidding, permitting 
and construction phase services associated with a new 3 
million gallon ground storage tank and an ozone system 
for hydrogen sulfide treatment at this 20 mgd facility. The 
existing 100 year-old reservoir was replaced with a new 
pile supported prestressed concrete tank. Preliminary 
design included study of treatment technologies for 
hydrogen sulfide removal, comparing ozone systems to 
packed tower systems. Site limitations included proximity 
to historical buildings and flood plain encroachments. 

Town of Mooresville | Water and Wastewater 
Master Plan Update; Mooresville, NC 

Principal-in-Charge. Study services to complete a 
comprehensive water and wastewater system master 
plan for the Town of Mooresville. Project includes the 
development of a comprehensive sewer system model for 
all pipes 12” and larger using InfoWorks CS, development 
of a water distribution system model using MWHSoft 
Infowater, development of water and wastewater demand 
projections, system inventory updates, flow monitoring, 
model calibration, evaluation of existing sewer and water 
distribution systems and development of a detailed 
capital improvement plan for three future planning 
periods.

Charlotte-Mecklenburg Utilities | South 
Transmission Main; Charlotte, NC

Project Director. Provided design memorandum, 
drawings, specifications, permitting assistance, and 
construction phase services for 14,270 lf of new 36-inch, 
47,300 lf of 48-inch, and 7,700 lf of 64-inch DIP finished 
water transmission main divided into five separate 
construction contracts to facilitate the best competition 
among contractors. 

Cape Fear Public Utility Authority | Sweeney Water 
Treatment Plant Expansion; Wilmington, NC 

Principal-in-Charge. Expansion of the existing Sweeney 
Water Treatment Plant to a rated capacity of 35 mgd 
with ability to be rerated following a period of operation 
to 44 mgd without further construction based upon 